
Cheng et al. 
Sustainable Environment Research           (2023) 33:16  
https://doi.org/10.1186/s42834-023-00177-8

RESEARCH Open Access

© The Author(s) 2023. Open Access This article is licensed under a Creative Commons Attribution 4.0 International License, which 
permits use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give appropriate credit to the 
original author(s) and the source, provide a link to the Creative Commons licence, and indicate if changes were made. The images or 
other third party material in this article are included in the article’s Creative Commons licence, unless indicated otherwise in a credit line 
to the material. If material is not included in the article’s Creative Commons licence and your intended use is not permitted by statutory 
[...]
2  Reclaimed water sources
Taiwan’s Executive Yuan is focusing on two major sources 
of reclaimed water to meet the increasing demand, 
namely reclaimed water from high water-consuming 
industries and municipal wastewater treatment plants. 
They aim to supply 1.32 million CMD of reclaimed water 
by 2031, with 0.77 million CMD from municipal waste-
water treatment plants, 0.45 million CMD from high 
water-consuming industries, 0.05 million CMD from 
industrial park wastewater treatment plants, and 0.05 
million CMD from domestic water consumers [6].

2.1  Reclaimed water from high water‑consuming 
industries

The majority of industrial water is utilized for cooling, 
boiler, manufacturing process, domestic and miscellane-
ous water purposes. The TWRA reports that industrial 
water consumption in Taiwan accounts for 10% of the 
total annual water consumption, which is approximately 
1.63 billion  m3 [7]. The characteristics of industrial 
wastewater can vary significantly depending on the type 
of industry and manufacturing processes used. Industrial 
wastewater effluent typically contains organic substances, 
suspended solids (SS), heavy metals or trace amounts of 
toxic substances, as summarized in Table S2 [6].

Since 1996, the TWRA has been providing water con-
servation consultation services to industrial consumers in 
order to encourage better water recovery practices. Many 
industries have embraced the concept of water manage-
ment and improved their water usage efficiency, particu-
larly for cooling, boiler, and manufacturing process water, 
with the support of government promotion. The average 
water recovery percentage for industrial consumers is 
shown in Fig. S1. It is expected that the industrial water 
recovery percentage will increase to 75% by 2030 [8].

Industrial reclaimed water in Taiwan primarily comes 
from the on-site treatment of industrial wastewater 
within factories. Unlike Science Parks and new indus-
trial parks, existing industrial parks are not subject to 
regulation on industrial water reclamation rate from 
manufacturing processes. The regulations on water rec-
lamation percentages require > 85% for manufactur-
ing processes, > 75% for the entire factory, and < 70% 
for wastewater discharge for the factories in the Sci-
ence Parks. However, these regulations only apply to 
newly developed industrial parks, and not to existing 
ones [9]. At present, the majority of reclaimed indus-
trial water is primarily utilized for cooling water, boiler 



Page 3 of 14Cheng et al. Sustainable Environment Research           (2023) 33:16  

water, manufacturing process water, and miscellaneous 
purposes like plant watering and road sprinkler within 
the factories. Nearly all of the reclaimed industrial water 
is supplied for internal use within the industrial parks, 
with the exception of a few instances where it has been 
approved by the Taiwan EPA for small-scale agricultural 
irrigation purposes.

2.2  Reclaimed water from municipal wastewater 
treatment plant

The construction of a reclaimed water treatment plant 
was accelerated in 2012 by the Construction and Plan-
ning Agency (CPA) of Taiwan Ministry of Interior and 
the Kaohsiung City Government due to the increased 
water demand from the China Steel Corporation (CSC) 
in the Linhai Industrial Park. The first reclaimed water 
treatment plant in Taiwan was selected to be the Feng-
shan plant, which treats 85,000 CMD of wastewater col-
lected from the Fengshan and Niaosong District areas 
in Kaohsiung City. After extensive negotiation and col-
laborative efforts, the Fengshan reclaimed water treat-
ment plant began supplying 25,000 CMD of reclaimed 
water to the CSC on August 22, 2018. The supply was 
later increased to 45,000 CMD on August 22, 2019. 
The Fengshan reclaimed water treatment plant sets a 
benchmark for promoting the use of reclaimed water 
from municipal wastewater [10]. Table  S3 shows that 

municipal wastewater treatment plants in Taiwan, pro-
duce good quality effluent water that can be used as 
potential sources of reclaimed water. Table 1 summarizes 
the current status of 11 municipal wastewater reclama-
tion plants in Taiwan at different stages, including plan-
ning, contracting, construction, and operation [10]. The 
Fengshan and Linhai reclaimed wastewater treatment 
plants in Kaohsiung, as well as the Yongkang reclaimed 
water treatment plant in Tainan, currently supply a total 
of 86,000 CMD of reclaimed water. This amount is set to 
increase significantly, with a total projected reclaimed 
water supply of 289,000 CMD in 2026.

3  Technologies for reclaimed water
Due to a significant increase in water demand, treated 
wastewater effluents are being considered as an alterna-
tive water source globally. The treatment of wastewa-
ter can vary depending on factors such as the type of 
wastewater and intended usage of treated water. Figure 1 
provides a general overview of the four main stages of 
wastewater treatment: pretreatment, desalting, polish-
ing, and reclamation [11, 12]. The pretreatment is the 
initial stage and is similar to traditional wastewater treat-
ment process. The primary goal is to remove SS and to 
reduce the level of contaminants such as organic mat-
ters and remaining chemicals. The second stage involves 
separating most of the dissolved ions from water. The 

Table 1 Current status of the 11 municipal reclaimed wastewater treatment plants

Item City Reclaimed 
wastewater 
treatment plant

Stage Water supply
(m3  d−1)

Water supply schedule Current situation

1 Kaohsiung Fengshan Operation 45,000 2019 water supply in operation

2 Kaohsiung Linhai Operation 33,000 2021 water supply in operation

3 Tainan Yongkang Operation 15,500 2021: 8,000  m3

2023: 15,500  m3
water supply in operation

4 Taichung Fukuda construction 58,000 2026 in the process of being designed

5 Tainan Anping 37,500 2022: 10,000  m3

2024: 37,500  m3
The reclaimed water plant is under con‑
struction

6 Taoyuan Taobei outsourcing 40,000 2025: 25,000  m3

2027: 40,000  m3
BTO model is applying for tendering

7 Taichung Shuinan 10,000 2024 The investment invitation is completed, and 
negotiations are underway for the contract

8 Hsinchu County Zhubei planning 10,000 2029 Zhudong Factory and Keya Factory are cur‑
rently undergoing feasibility assessments

9 Taichung Toyhara 10,000 2028 Central Taiwan Science Houli Park has a 
water demand, and the city government is 
evaluating it

10 Tainan Rende 10,000 2024: 10,000  m3 In October 2021, a water exchange contract 
and a reclaimed water use contract were 
signed

11 Kaohsiung Nanzi 20,000 2027 The Gangqiao Plant is under planning, and 
the city government is also conducting a 
feasibility assessment for it



Page 4 of 14Cheng et al. Sustainable Environment Research           (2023) 33:16 

polishing stage follows, which further enhances the qual-
ity of the treated water. Finally, more and more industries 
are adopting the practice to reclaim used or point-of-use 
water on their premises. This approach involves a process 
similar to the initial pretreatment stage.

Typically, the treatment processes chosen for water rec-
lamation are based on the intended use of the reclaimed 
water and the desired water quality for that specific 
purpose. For example, indirect water reuse such as 
groundwater recharge might only require adequate pre-
treatment, while food industry or drinking water reuse 
needs post-disinfection [13]. As for high-tech industries 
like semiconductor, display, memory, ultrapure water is 
essential and require integrated systems that involve all 
four stages of water treatment.

3.1  Pretreatment
Traditional wastewater treatment primarily aims to meet 
the discharge standards, while, pretreatment for water 
reuse focuses on removing factors that may interfere with 
subsequent treatment processes. Primary water treat-
ment processes that reduce turbidity, such as coagulation 
and sedimentation [14, 15], media filter, activated carbon 
and so on [16] can be utilized in the pretreatment stage 
for water reuse. In chemical mechanical polishing (CMP) 
wastewater treatment, coagulation and media filtration 
are commonly used to remove turbidity, while activated 
carbon is employed to address issues related to organics, 
color and/or chlorine. Coagulation is a useful process for 
removing hardness from water, specifically calcium and 

manganese ions. An ion exchange column can also be 
employed to further reduce hardness.

Although Ultraviolet (UV) radiation is an effective 
choice for pretreatment to reduce fouling on the Nano-
filtration/Reverse Osmosis  (NF/RO) membrane [11], it 
was initially applied as an oxidation and/or disinfection 
process in polishing stage. UV radiation is commonly 
used in the pretreatment stage to oxidize organic mat-
ter. Medium-pressure lamps with a central wavelength 
of 185  nm  (UV185) are typically used, which produce 
hydroxyl radicals and  H2O2 as oxidants [17].  H2O2/UV 
oxidation has been shown to mitigate membrane flux 
reduction caused by membrane fouling and improve the 
membrane cleanability [18]. Harif et  al. [19] observed 
that the use of medium-pressure UV as a pretreatment 
unit reduced the accumulation of extracellular polymeric 
substances on RO membrane and decreased the diversity 
of biofilm by over 30%.

Microfiltration (MF) and/or ultrafiltration (UF) are 
commonly used membrane techniques to remove SS. The 
membrane bioreactor (MBR), which combines biologi-
cal and membrane units, has gained popularity in recent 
decades due to its ability to produce high-quality efflu-
ent with lower levels of SS and organic pollutants. MF/
UF can be directly applied to industrial wastewaters that 
have low SS or CMP wastewater that contains only nano-
particles [20]. In low-strength wastewaters with chemical 
oxygen demand (COD) < 30 mg  L−1 and SS < 15 mg  L−1, 
UF can remove almost 100% of SS and 40% of COD [21]. 
MBR can be used for treating wastewaters with high lev-
els of organic pollutants, such as those generated in thin 

Fig. 1 The options of processes in four typical stages for water reuse



Page 5 of 14Cheng et al. Sustainable Environment Research           (2023) 33:16  

film transistor-liquid crystal display (TFT-LCD) and sem-
iconductor industries, petrochemical industry, and food 
industry. An anoxic/oxic (A/O) MBR can be utilized for 
nitrogen removal from wastewaters containing organic 
nitrogen and/or ammonia. The innovative NEWater sys-
tem in Singapore is an example of successful water reuse 
from treated domestic sewage, using MF/UF as a pre-
treatment process. A pilot-study showed that replacing 
the MF/UF followed by an activated sludge system with 
a MBR for pretreatment increased the RO membrane’s 
permeate flux by 30% [22]. In general, MBR technology 
as a pretreatment unit can be an effective replacement 
for traditional secondary wastewater treatment in limited 
land use scenarios, due to its small footprint.

3.2  Desalting
The desalting process, is a crucial step in producing 
ultrapure water, with the goal of achieving an electri-
cal resistivity above 10 MΩ cm, which is equivalent to 
an ion strength of around 50  μg  L−1 [12, 16]. In 1980s, 
two-bed ion-exchange systems were commonly used, but 
today, RO has replaced them as the most widely-applied 
techniques for water purification. RO process not only 
removes dissolved ions or total dissolved solids (TDS), 
but also reduces the levels of organic matter, measured 
by COD/total organ carbon (TOC). Furthermore, the RO 
process typically maintains a recovery rate of above 70%. 
Consequently, poor particle control in the feed water can 
result in frequent membrane scaling/fouling during water 
treatment operation. To maintain stable performance in 
RO processes, fouling indices such as silt density index 
and modified fouling index (MFI) have been used for 
decades to evaluate the quality of the feed water. While 
commonly used in practice, they are not always reliable 
predictors of RO membrane fouling since they are evalu-
ated using a membrane with 0.45 μm. As a result, these 
indices may fail to accurately predict fouling in many 
cases [23]. Alternatively, Zhan et al. [24] successfully used 
UF as a proxy unit for measuring MFI, which allowed for 
stable operation of an RO process at pilot-scale for seven 
months. To reduce the frequency of fouling and ensure 
effective removal of both silica and fluoride, the pH of 
feed water in some semiconductor factories is adjusted 
to above 9.5. However, this approach should be used with 
caution as increased pH by adding alkaline chemicals can 
lead to a rise in conductivity, potentially impacting the 
osmotic pressure of the feed water.

New electro-based deionization processes, such as 
electrodeionization, electrodialysis reversal (EDR), and 
capacitive deionization, are emerging as viable options 
for desalination [12, 25]. EDR is typically utilized for 
treating wastewater with high conductivity/TDS, and 
its membrane has greater resistance to silica, colloidal 

organics, and bacteria than that of RO membrane. EDR 
can also be utilized to concentrate the reverse osmosis 
reject in multi-stage RO system before feeding the evapo-
rator due to its lower energy consumption compared to 
RO when facing high TDS feed water.

3.3  Polishing
One of the primary goals of the polishing stage in 
water treatment is to suppress the growth of microbes. 
Research has revealed that even after flushing the storage 
tank with nitrogen gas, bacteria and biofilm can still be 
detected in the majority of units during the production 
of ultrapure water [26]. Apart from the utilization of UF, 
advanced oxidation process (AOP) such as  H2O2, ozona-
tion, and/or UV radiation [12] are commonly employed 
for disinfection. However, it is crucial to note that post-
degasification is required to manage the dissolved gases 
[27]. In the polishing stage of water treatment, the appli-
cation of UV radiation is dependent on its intended pur-
pose. For disinfection purposes, a low-pressure lamp that 
emits UV radiation at a central wavelength of 254  nm 
 (UV254) is commonly used. Alternatively,  UV185 can be 
used to oxidize any remaining TOC in the water, particu-
larly those with low molecular weight (less than 100 Da) 
and/or low TOC concentration such as in the range of μg 
 L−1 [28]. Zhao et  al. [29] conducted a study comparing 
different units in ultrapure water production process and 
found that using multi-wavelength  UV185/254 was more 
effective in reducing TOC than using  UV254 or  UV185 
alone. As a result, the multi-wavelength approach suc-
cessfully reduced the TOC levels from 370 to less than 
5  μg  L−1. Various degasification methods, such as vac-
uum degasifier, membrane degasifier, and catalytic resin, 
can be employed to remove dissolved gases, including  O2 
and  CO2, from treated water [12].

3.4  Reclamation
In recent years, the concept of circular economy has 
gained significant attention, and reclamation has 
emerged as a crucial stage in this process. When 
ultrapure water is used in semiconductor manufacturing, 
scaling during the RO process can be a significant con-
cern, as silica removal becomes a critical aspect of the 
reclamation stage. If fouling in the water treatment sys-
tem is primarily caused by silica, then the use of a strong 
cleaning solution such as ammonium bifluoride may be 
the only viable option for removal. However, it is essen-
tial to note that such solutions can be aggressive and may 
cause damage to the membrane [30]. In addition to using 
anti-foulants to prevent silica scaling on RO membrane, 
electrocoagulation has been shown to effectively remove 
80% of silica in the feed water, with a hydraulic retention 
time of just 30 min [31].



Page 6 of 14Cheng et al. Sustainable Environment Research           (2023) 33:16 

Solvents are frequently used in TFT-LCD and semi-
conductor industries, and they can present in the used 